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1710 SCALE RC 2WD HIGH PERFORMANCE DRIFT CA

XPLODED
MANUAL

ON ROAD USE ONLY
FULL BALL BEARINGS

WHEELBASE : STANDARD 257mm (adjustable)
WIDTH : STANDARD 190mm (adjustable)
GEAR RATIO : 3.81 (42T/11T)
CASTER: 10 degrees variableness
CAMBER : 0 to-12 degrees

&XSPECIFICATION ARE SUBJECT TO CHANGE WITHOUT NOTICE

W \%// %/ \



Please add color remark for () part number.
H RX_ I ' VI F % e.g. 210123R for Red (210123) Color FAf Red #I
e ETE () F5 F—— R
#: 210123R for 1% (210123) emark

1/10 SCALE RC 2WD HIGH PERFORMANCE DRIFT CAR

210381
(310003)

110045

820055

-

130021
&)
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210235 @

10013 Ne<
)

110026

210501

210503

210502

210036

110026

210040

Oﬁ (210342) 210351
\ 210369
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110064

not included

110059
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110059 § @
=
e 120012

540 motor not included

(210484)

210088 110026

110002

210047

)z

A 4;/’“&@’

A

110061

110004

110002




M3X10 110026
2.6X10 110025 210433

Reciever
not included

(820028)

210344 10061

(210413)
820042

ESC
not included
110002

210161

Front damper

210047

210418 oo

(820039)

110045

(810013)

210047

130039 % ", ;
110005 210321 %
44mm CVD 310050
(820026)

e 210070

j% %gg Jo1so -

310049 310001 120001

@Q@((«((((((@ € gow

) o [ FaY 820018 1100398
@ﬁ 210058 110003 _— ) LAY @Wow
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T
(820044) \>
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120011

N
= 820018 1100398
\ i
w0t (78
110067 Y
20044)
(820049)

(8200

110005 —
ﬁ% 110026

310048

=

820074
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% Please set ESC
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Attaching ESC Plate

) 1

=X N

Konb position for - Konb position for -
fixing. removing.

1 iR E N EHARE, HhE R = NEIHARE -

RNeE]ERE ! IEIE S

*Please set receiver
according to it's reguirements.
SR E RS RREAR !

STEFE@%G&E%Q;% Servo Assembly (T ¥ o —9)

Attaching the
servo as shown.

T\ AR IIBARRRE -

horn

25T FUTABA
SAVOX
23T SANWA

%’@Q ‘ KO %
M3X8

RRX-DVIP2WD §



Attaching Gyro
sTergEY Attaching Gy

Please cut off the part as diagrams.
KT ERTIBREH

8.5mm 8.5mm 8.5mm

% Please refer to gyro instructions for setting and
installing.
FEIREREVER T RS - FEFEEAMEREE -

STElﬂ Attaching Battery
ZEEH

*Notice the latch is in “Open” position for attaching battery.
AR PUSUBREMN ‘B MikeE . TSR -

*Recommended hard battery
measurement
L140 X W48 X H26mm (not exceed).

BRERTEREEH - AETERR140 - E48 ~ ®26mm °

RRX-DVIP2WD 6



} Attaching Front Damper

| REIRESR

STEIﬂ Damper Assembly n
B

Slowly

<=

Pull down piston and pour oil into
cylinder.

Remove air bubbles by slowly
moving piston up and down.
RTEBRLEARM  R8ETHENEE
Hesuatrs -

5
§

Attaching Rear Damper
RSB

[

Pull down piston rod 3mm, attach oil = Front-Yellow
seal and absorb oil overflow with > Rear-Purple-Green
tissue paper. 0\ NEERsE X2

RRX-DVIP2WD 7
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Attaching Bumper

TEER

FhiEMRARLE

Front Bumper Assembly

il

STEP

RRX-DVIP2WD 8
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Attaching Tire

e d=l )

STEP



Attaching Rear Body Post
STEW?%&E&&% ¥

> Cutting it for proper length.
BEUREEREMSER -

_ ARERBETEEREREE -

STEP AttaChing BOdy Mounts % Please set the body mounts accordin
ﬂ?i&iﬁﬁ@i@ to the car body. d ¢ -

[REAR |»

RRX-DVIP2WD 9
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© (jumm
© (ommm
ON (e
© (e

© mw

M2X4 Screw X1
[EERAEHH
110004

M2X6 Screw X2
[EERAEH
110044

M2X8 Screw X6
[ERRAEHH
110063

M25X6 Screw X5
BB
110003

M25X10 Screw X2
[EERARHH
110064

M3X5 Screw X1
[EERIEHH
110049

M3X6 Screw X8
[EERAEHH
110001

M3X8 Screw x20
[ERRAEHH
110002

M3X10 Screw X26
[ERRAEHH
110026

M3X12 Screw X2
[BEELESES
110029

M3X14 Screw X4
[EERAEHH
110061

M2.5X10 Screw X1
Ehaes2iy
110025

M2X8 Screw x4
BRI ()
110045

©  [omm

© D

©

2 =¥ gggd  F

©

M1.6X4 Screw X4
BRI
1100398

M1.6X6 Screw X8
BRI
110066S

M3X8 Screw x27
SRR
110005

M3X5 Screw X3
ARk
110051

M25X25 Screw X2
lihE:o
110067

M3X3 Screw X3
JI=hE:os
110035

M3X10 Screw X2
JIhE:o
110032

4.8X458 Ball connector X6
TREEIR AR
210433

4.8X4.5 Ballconnector X2
TRERIRHA
310001

4.8 X6 Ball connector X2
PI7SBATEE
310050

5.8 X4 Ball connector X4
BREERHA
210159

4.8 Ball connector nut X4
Favav=_f: 1)
210161

4.8 Ballconnector nut L X6
HNARAEEE (R)
210344

2.5X5 Suspension balls X8

HESHERE
210321
3X4X1 Bearing bush X2
EWRE
310060

Universal adjusting mount <1
BRI
310061

3X5.5X1.0 Alum. spacer X4
iREL

(820026)

3X55X2.0 Alum. spacer X2
mEgH
(820027)

3X55X3.0 Alum. spacer X4
A&

(820028)

5X7X0.1 Spacer X4
b

820018

10X 12X0.3 Spacer X3
@h
820024

2.6X5.8X0.6 Spacer X1
2

110080

3X6X0.5 Spacer X18
2

110047

3X3.5X20

Steel turnbuckle X2
SMBETRARIR

210326

FSX Alum. quick-release
drive gear shaft

FSX fHe £EREhEEh(HhiR)
210475BK

2WD Axle X2
ZERdth
310049

Steel ball 3.0 X 10
EiEME 3.0
110020

E-clip25 X1
E#l 2.5
110079

Cross joint X2
i
820030

1.5X7.8 Shaft X2

110059

Wheel nut M4 <4
ERIEIRIE M4
820074

R-clip 5.0 (black) X4
RAA1 5.0 (&)
820075BK

25X6 Thrust bearing X1
IEHEREHE
120008

Alum.gint ring X2
REREIFR
(210342)

2.0X22 Armshaft X2
R
310047

2X9.8 Shaft X9

110017

25X20 Arm shaft X2
R
310046

QOO0 oo

2.5X46 Arm shaft X4

310048

s §§{

310032

(o] Jo

310062

B

Diff. screw & spring set
BEIBEIRAE

FSX Main shaft
| FSX gk

3X7 Ball bearing X2
ik

120006

4X7 Ball bearing X1
prr -

120012

5X8 Ball bearing X4
prr -

120003

4X8X3 Ballbearing X2
o

120013

4X10X4 Ball bearing X1
ik

120018

5X10 Ball bearing X3
ik

120002

5xX11 Ball bearing X4
ik

120011

8X14X4 Ball bearing X1
ik

120007

10X 15 Ball bearing X6
ik

120001

Diff. plate X2
BEEIR
310033

RRX-D VIP2WD 10




O O

=

RMX Electronic device accessor

RMX BEEH
210088

(e
[ @Z:

HT TRe

210054

HT Lower arm

HIRN

©)

0 |

4.8 X18 Reinforced adjuster set

EB(LHARIBAE
210047

© @ ©

©)

©000 000

e =S =

©000 0000

@ e =

BENAITIEE
820081

oo[o]

=4

HT Rear lower arm (4 holes) & wheel hub X2
HT TR (47)) & &
210070

[]

e
QOO

Universal servo sav
BRI EAREEE

820042

S <’

AN

KPI Upright set
KPI &4l
210060

Idler gear M0.6 25T
158 M0.6 25T
210090

Bevel
e
210036

210087
0] (@]

d Bevel gear 16T
=T &E1eT
? 310064

RRX-D VIP2WD 11



AU
R

3X20 Alum. reinforced turnbuckle

SMEEERATIEAR
(810007)

(1

IR

AL

L

{RALRN

Ll

©) )

3X32 Alum. reinforced turnbuckle
SMEEBATIENR
(810010)
4mm  Alum. hex. wheel hubs
T 3 xaa e L
Alum. reinforced turnbuckle 820044
PR (62004
T @001

©

@@@

Wheel hub spacer 1.0
RS 1.0
(820049)

Alum. suspension mount (-0.5) X2
‘ SBMEEREE (-0.5)
(820036)

SRMEERMEEE (+0.5)

‘ Alum. suspension mount (+0.5)
(820037)

AEEMEE (+2.5)

‘ Alum. suspension mount (+2.5)
(820039)

(TR

L]l

YA

3X76 Alum. turnbuckle
SRBLETIRHIR
(810016)

[ Jlo ||

RRX Alum. rear drive shaft

(@) RRX $A& /88

(210498)

Alum. steering rail
BMEEEPBH
(210425)

RMX Alum. rail mount
RMX S5 & B8
(210426)

[lo——o]

FSX Alum. motor mount
FSX SRaEREE
(310063)

Alum. servo mount
SO ERREE
(210413)

[ .‘( ) J - O O
O O 1 L ®) e
a @ FSX Alum. spur gear holder
FSX B & AmEk
RMX Alum. head stock e e
RMX $AE &9
(210499) ” ]:|
FoX T\rar]ifer geabcase RMX Alum. strengthen post X2 Alum. lateral motor bulkhead set
g?oéoﬁéit@@%ﬁ SMEEET MEEEEREAME
(210432) (210484)
i G (O

Wheel axle
BREF
310006

o]

820005

44 steel CVD great angle universal shaft
TRBABECY DIFEE 44

44]2mm

o=

Joint set
FeFAE
210040

=

FSX bevel gear redirected mount

FSX HesamEE
230010

Alum. arm set
MEEEEE
(820082)

RRX-D VIP2WD 12



RMX Carbon front damper stay 3.5
RMX MHEATRERE 3.5 o
210418 © 0o o0 o
RRX Carbon lower deck 2.5
O o o RRX e 2.5
210500
o O [O2Ne]
o] o o]
RRX Carbon rear damper stay 3.5
RRX Rgi#tiBEae 3.5
210503
Wide balancing bumper
BAEE T O 0 © \
210378 C > C >
o o o o o0 o o0
© o0 o© ‘\
C D C b
o o o o o o oo O O
© RMX Alum. rail frame RRX Carbon upper deck 3.5
RMX $R&4BEE RRX T —#i% 3.5
(210480) 210501
= =
(@] (]
N i
o o
Qe £
— =
j k RMX Carbon steering arm
— — — e extension 2.5
o o RMX REHEREIERR 2.5
o ° o o 210422
o] O
o] [¢]
o o o] o]
le) o o o Wide balancing bumper sponge
& o o] o] HERERER
o o 130039
o] [e] o o
o) o]
o o o ° o O O
o o) fimmi] LSD 2.0 S Gyro
2 S o o e ) LSD 2.0 S Fekzi
o o 8 8 m 841003
O O
o o s Bt ‘ O O O ’
o] [e] —
I
e} o] O (N
o) o
CAR BYEO ————1 RRX Carbon upper deck spacer 1.5 Carbon bumper support L 2.5
— — Car body post set \ ) RRX Rt 2R %E 1.5 EEaIRER L 2.5
EL S | 210502 210391
210381

RRX-D VIP2WD 13



©

W=y ANMIM

<G

4mm  Alum. turnbuckle wrench Black gre
MESHRIRT EEAE
(210272) 130008
0.05" L Wrench =
L #RF 1
110067 |
'
r-—- —-—T~"—T " T T/ =r===" il |
1 i 1
| |
i ]
I I
1 ] o
| ! [
' -
! )]
S00#* ! I
1 1 1
| [
! 1.5&208&25 L Wrench set Lo
! L 4 I
. 130035 '
| 11
Damper oil #300 4 Lo
WA | [
' o
130009 5 ¥ L

MST-PU Sticker X3
MST-PUBHE
710001

ase

—

558&7.0 Alum. wrench
MEEERTIR
(700003)

JAMAAL UL AR, I

32mm  Soft coil spring (medium) (purple-green)

B EEE (1) (%40
210369-2

HsmEE (8% (8)
210351-4

29mm  Soft coil spring (super-soft) (yellow)

(210115)

11.5X1.5 O-ring X4
OFR

130002

Piston spacer set X4
MEEEER A
210235

Piston spacer set X4
BEAEER AR
210235

Damper O-ring P3 (blue) X4
IBERROR (8)
130028

6.5X2 sponge X4

130021

E-clip X10
Sizh
110013

O

Cylinder cap X4
R S

(310003)

Spring retainer x4

(310004)

D |

]

oD |

—= O

Piston rod X4
bz Y
310008

LA

Alum. damper cylinder X4
MEEBERS
210151

Reinforced damper plastic maintenance set X4

BhEERta
820055

Oil seal X4
BEERE
130004

Rod guide cap X4
BEETE
(310005)

Spur gear 48P-74T
KEEsE 48P-74T
210096

GEAR RATIO aus=

Pinion
Gear
B

210035
40TH3T
3.08

For 48P Spur Gear 74T

210036
42T/1T
3.81

12.26
11.75
11.28
10.84
10.44
10.07
972
9.40
9.09

Inner sponge
BRI
130017

Double sided tape
AR
130006

20X80X1 Sponge
BB
130034

Antenna pipe

| FgE

130007

RRX-D VIP2WD 14



PARTS CODE

110001  Round head screw M3 X6 (10) 120002  Ball bearing 5X10 (4) 210088  RMX Electronic device accessory (210484) Alum. lateral motor bulkhead set 310064  Bevel gear 16T (2)
110002  Round head screw M3x 8 (10) 120003  Ball bearing 5x8 (4) 210090  Idler gear M0.6 25T (2) (210498) RRX Alum. rear drive shaft (700003) 5.5 & 7.0 Alum. Wrench
110003  Round head screw M2.5X 6 (6) 120006  Ball bearing 3 X7 (2) 210096  Spur gear 48P-74T (210499) RMX Alum. head stock 710001 MST-PU Sticker (4)
110004  Round head screw M2 X 4 (6) 120007  Ball bearing 8 X14 (2) 210151 Alum. damper cylinder (4) 210500  RRX Carbon lower deck 2.5 (810007) Alum. reinforced turnbuckle 3X 20 (2)
110005  Countersunk screw M3 <8 (10) 120011 Ball bearing 5X11 (4) 210159  Ball connector 5.8:X4 (4) 210501 RRX Carbon upper deck 3.5 (810010)  Alum. reinforced turnbuckle 3 32 (2)
110013 E-clip 2.0 (10) 120012  Ball bearing 4 X7 (2) 210161 Ball connector nut 4.8 (4) 210502  RRX Carbon upper deck spacer (2) (810013)  Alum. reinforced turnbuckle 3 X 44 (2)
110017  Shaft 2X9.8 (10) 120013  Ball bearing 4 X8X3 (2) 210235  Piston spacer set 210503  RRX Carbon rear damper stay 3.5 (810016)  Alum. turnbuckle 3 X 76
110020  Steel ball 3.0 (13) 120018  Bearing 4X10X4 (2) (210272)  Alum. turnbuckle wrench 4mm 210504  RRX Alum. ball diff. set (42-11) 820018  Spacer 5X7X0.1 (8)
110025  Tapping round head screw 2.6 X 10 (6) 130002  O-ring 11.5X1.5 (4) 210321  Suspension balls 2.5X5 (8) 230009  FSX Transfer gear case 820024  Spacer 10X12X0.3 (8)
110026  Round head screw M3X10 (10) 130004  Oil seal (4) 210326  Steel turnbuckle 3:X3.5X20 (2) 230010  FSX Receiver holder & bevel gear redirected ~ (820026) Alum. spacer 3X5.5X1.0 (5)
110029  Round head screw M3 <12 (6) 130006  Double sided tape(5) (210342) Alum. joint ring mount (820027) Alum. spacer 3X5.5x2.0 (5)
110032  Setscrew M3X10 (6) 130007  Antenna pipe(2) 210344  Ball connector nut L 4.8 (4) 310001 Ball connector 4.8 X 4.5 (5) (820028) Alum. spacer 3X5.5X3.0 (5)
110035  Setscrew M3 X3 (6) 130008  Black grease 210351-4 Soft coil spring 29mm (super-soft) (yellow) (2) (310003) Cylinder cap (2) 820030  Cross joint (2)
110039S Cap screw M1.6X 4 (10) 130009  Damper oil #300 210369-2 Soft coil spring 32mm (medium) (310004) Spring retainer (2) (820036) Alum. suspension mount (-0.5)
110044  Round head screw M2 X 6 (6) 130017  Inner sponge (8) (purple-green) (2) (310005) Rod guide cap (2) (820037) Alum. suspension mount (+0.5)
110045  Round head screw M2 X 8 (partial thread) (6) 130021  Sponge 6.5X2 (10) 210378  Wide balancing bumper 310006  Wheel axle (2) (820039) Alum. suspension mount (+2.5)
110047  Spacer 3X6x0.5 (8) 130028  Damper O-ring P3 (blue) (10) 210381 Car body post set 310008  Piston rod (4) 820042  Universal servo saver set
110049  Round head screw M3 X5 (10) 130034  Sponge 20X80x1 (4) 210391  Carbon bumper support 2.5 L 310032  Diff. screw & spring set (820044) Alum. hex. wheel hubs 4mm (4)
110051  Flat head screw M3 X5 (5) 130035 L Wrench set (1.5 &2.0 &2.5) (210413)  Alum. servo mount 310033  Diff. plate (2) (820049) Wheel hub spacer 1.0 (4)
110059  Shaft1.5x7.8 (8) 130037  Bumper (C) 210418  RMX Carbon front damper stay 3.5 310046  Arm shaft 2.5X20 (2) (820054) 5.8 Ball end bush
110061  Round head screw M3 X 14 (6) 210036  Bevel gear set 42-11 210422  RMX Carbon steering arm extension 2.5 310047  Arm shaft 2.0X22 (2) 820055  Reinforced damper plastic maintenance set (4)
110063  Round head screw M2 X 8 (6) 210040  Joint set (210425) Alum. steering rail 310048  Arm shaft 2.5X46 (4) 820074  Wheel nut m4 (4)
110064  Round head screw M2.5X10 (6) 210047  Reinforced adjuster set 4.8 <18 (8) (210426) RMX Alum. rail mount 310049  2WD Axle (2) 820075BK R-clip 5.0 (black) (10)
110066S Cap screw M1.6X6 (10) 210054  HT Lower arm (210432) RMX Alum. strengthen post (2) 310050  Ball connector 4.8 X6 (5) 820081  Adjuster set 5.8 (4)
110067  Setscrew M2.5X2.5 (6) 210058  HT Upper arm 210433  Ball connector 4.8 X4.5 S (5) 310060  Bearing bush 3X4x1 (4) (820082) Alum. arm set
110079  E-clip 2.5 (10) 210060  KPI Upright set 210475BK FSX Alum. quick-release drive gear shaft (black) 310061 Universal adjusting mount (2) 841003 LSD 2.0 S Gyro
110080  Spacer 2.6X5.8X0.6 (8) 210070  HT Rear lower arm (4 holes) & wheel hub (210480) RMX Alum. rail frame 310062  FSX Main shaft
120001  Ball bearing 10X 15 (4) 210087  Gyro mount (210481) FSX Alum. spur gear holder (310063) FSX Alum. motor mount
Please add color remark for () part number. [ Color | Red |

7777777777777777777777777777777777777777777777777777777777777777 e.g. 210123R for Red (210123) Remark | R
OPTION PARTS CODE
(210354) HT Alum. rear upright (2) (210495) Alum. lateral motor bevel gear box 820052  Wheel weighting ring (2) (820064) HT Alum. rear lower arm set 820089  Alum. adjustable shock upper end (4)
(210461) RMX Alum. spur gear cover (820029) KPI Alum. upright (2) (820057) Adjustable alum. suspension mount (-0.5-+1.0)  (820068) Alum. 3 wires clamps 820091  Wheel weighting ring (heavy) (2)
(210483)  Alum. HT upperarm C & D (820043) Alum. hex. wheel hubs 5Smm (4) (820058) Adjustable alum. suspension mount (+1.5-+3.0)  (820069) Alum. 4 wires clamps 820092  Upright weight 10g
210492  Alum. wheel hubs 6mm (large brake disc shaped) (820046) Alum. damper retainer (lower type) (4) 820059  Suspension mount spacer 0.2mm (10) (820086) Alum. 8-adjusting servo saver (820093) AKM Alum. upright (WD) (2)
(210493) RMX-D IFS Alum. conversion set (820048) Wheel hub spacer 0.5 (4) (820060) HT Alum. front lower arm set 820087  MST Balancing weights 10g (4) 841002 LSD 2.0 RS Gyro
(210494) Alum. lateral motor transfer mount set (820050) Alum. damper retainer (4) (820063)  Suspension mount spacer 0.5mm (4) 820088  MST Balancing weights 30g (4) (841004) DX251L Brushless servo
R iR R
110001 BIZHE M3 X6 (10) 120002 B# 5X10 (4) 210088 RMX BEE (210498) RRX A& &5 710001 MST-PUBEHE (4)
110002 BIZHE M3X8 (10) 120003 B 5X8 (4) 210090 5% MO.6 25T (2) (210499) RMX $B&&3EE (810007) #AEERE(EAEEAIE 3X20 (2)
110003 BiRHE M2.5X6 (6) 120006 B# 3X7 (2) 210096 KEHE 48P-74T 210500 RRX Wil Eae 25 (810010) #AEEAE(LAEEAIE 3X32 (2)
110004 BIRAE M2X 4 (6) 120007 B 8X14 (2) 210151 MESBERS (4) 210501 RRX il —igik 3.5 (810013) $AEEIE(LPEEAIE 3X44 (2)
110005  7F<AMEBIZH M3X8 (10) 120011 B 5X11 (4) 210159 IRIBIZHE 5.8 X4 (4) 210502 RRX Tt — i8Rz 1.5 (2) (810016) $ARIPTEAHIR 3 X 76
110013 E#0 2.0 (10) 120012 B 4X7 (2) 210161 TRIBIZIE 4.8 (4) 210503 RRX Tt mae 3.5 820018 25 5X7X0.1(8)
110017 &8 2x9.8 (10) 120013 B 4X8X3(2) 210235  BHEEEEZAE 210504 RRX $A&&REERE (42-11) 820024 25 10X12X0.3(8)
110020 120018 B 4X10X4(2) (210272) $AEERRIRF 4mm 230009 FSX HEhiE (820026) #A%F3X55%1.0(5)
110025 130002 OE11.5X1.5(4) 210321 HEIETREE 2,545 (8) 230010 FSX B EIEE & ke (820027) #A%F3X55%2.0(5)
110026 130004 EHEBEFE(4) 210326  IMEFERIRE 3X3.5X20 (2) 310001 M7ERIRTE 4.8 X 4.5 (5) (820028) #A%F3X55X3.0(5)
110029 130006  SafEmE (5) (210342) $AEEEBFE (310003) EEEERR b3 (2) 820030 B (2)
110032 <AL M3X10 (6) 130007 210344 TRIBIZIEL 4.8 (4) (310004) & SRR (2) (820036) #AEHEBEEE (-0.5)
110035  FRALRZH M3 X3 (6) 130008 210351-4 EnEEREEE 20mm (BE) () (2) (310005) EEEERETE (2) (820037) #AEEEEE (+0.5)
1100398 130009 210369-2 EUEEREE 32mm () (B-#) (2) 310006 B (2) (820039) #AEHBEE (+2.5)
110044 130017 210378 B EEHER 310008  EHE#O (4) 820042  BRAERREEE
110045 130021 718 6.5X2 (10) 210381 B 310032 R IBERE (820044) #AEE7HEE 4mm (4)
110047 ; 130028 FER20%R P3 (E) (10) 210391 WS ERR L 2.5 310033 BEBIR (2) (820049) EwE#A 1.0 (4)
110049 BIZHE M3X5 (10) 130034 REDRE 20X80X1 (4) (210413) $AEEFERME 310046 BB 2.520 (2) (820054) 5.8 FEHE
110051 TFRERH M3 X5 (5) 130035 L#&FH(1.5&20&25) 210418 RMX i At /42 3.5 310047 BEIEH 2.0x22(2) 820055 BLBEEES (4)
110059  f#E 1.5X7.8 (8) 130037 FhiEam (C) 210422 RMX i s it (i 2.5 310048 IR 2.5 46 (4) 820074  ERIENZIE M4 (4)
110061 BIZHE M3X14 (6) 210036 4l 42-11 (210425) $AELEEBH 310049 —EREREh (2) 820075BK R# 5.0 (B) (10)
110063 BIZAE M2X8 (6) 210040 B4R (210426) RMX $B&&BEE 310050 M7ERIRTE 4.8 X6 (5) 820081 SEEEHIEEEME 5.8 (4)
110064  7<AEEERK M2.5X10 (6) 210047 B{LhIiRIEAE 4.8X 18 (8) (210432) RMX $B&£HEE (2) 310060 BHH#E 3X4x1(4) (820082) #AEEEEH
110066S F~ABBIZH M1.6X6 (10) 210054 HT T 210433 M7 ERIRTE 4.8 X 4.5 S (5) 310061 ERAEEE (2) 841003 LSD 2.0 S feigE
110067  F<ALRIZH M2.5X2.5 (6) 210058 HT L 210475BK FSX $R&£BENE(IR) (B) 310062 FSX X
110079 EfN 25 (10) 210060 KPI &5EE#E (210480) RMX $B&&E82E (310063) FSX a&E+ HEE
110080 %)# 2.6X5.8x0.6 (8) 210070 HT B T8 (47)) & &= (210481) FSLZ( ESAEEE 310064 16T (Z)A

=] =4 s 8
120001 B 10X15 (4) 210087 PRiRfEE (210484) #AELEEEEEIRE (700003) 5.5& 7.0 #AELERIE ST () B e e
- - """ -""">"="-"">""=""=»="»="»"="»=»"="=- -""">">""">"="-"" " V_—__— fil: 210123R for & (210123) F=5 R
ecdnt i
(210354) HT A& &EERE (2) (210495) $AEHIEEEEREE 820052  HIENMER (2) (820064) HT $R&&& TREHE 820089 $REERHRIR T LIE (4)
(210461) RMX $aé& & BRI (820029) KPISRE&EREE (2) (820057) P ARG B E (-0.5-+1.0) (820068) 3iGfAT EReR 820091 WENER (ER) (2)
(210483) $8&% HT LB C&D (820043) #AEE7HEE Smm (4) (820058) FPIEFSAELMEE (+1.5-+3.0) (820069) 4iRtRE L& 820092  HAEEZER 10g
210492  $AE £ HEBESMmM (IAZKERE) (820046) $AELEEE (FEL) (4) 820059 BEERH0.2mm (10) (820086) $AE&8EHEEER (820093) AKM#RE&EE (2WD) (2)
(210493) RMX-D IFS $#3a<=H (820048) EE#E 0.5 (4) (820060) HT #A&&HI TESHE 820087 MST B2E42 10g (4) 841002 LSD 2.0 RS Peigf
(210494) fRELBEBEENSER (820050) $AEEIEELE (4) (820063) BEEHE0.5mm (4) 820083 MST B2E4E 30g (4) (841004) DX251L ERIFEIARHE
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